Ignition coils, horn, rectifier & zener diode

Key

Part Number

Description

Per

Models

1

45077

HT coil 6V, small 1.6″, Lucas 1 1960-63 All (not T100A)

1

45077A

Coil 6V 1 1958-59 All

1

45110

Coil 2 1966 All (not T100C), 1967-69 All (not T100R & T100C)

2

54190108

Lucar terminal 4 1966 All (not T100C), 1967-69 All (not T100R & T100C)

3

131023

Washer 4 1966 All (not T100C), 1967-69 All (not T100R & T100C)

4

188330

Washer, screw fixing 4 1966 All (not T100C), 1967-69 All (not T100R & T100C)

5

166043

2BA nut 4 1966 All (not T100C), 1967-69 All (not T100R & T100C)

6

421554

HT lead rubber boot 1 1960-63 All

6

421554

HT lead rubber boot 2 1966 All (not T100C), 1967-69 All (not T100R & T100C)

6

422567

Grommet 1 1958-59 All

7

421863

HT lead connector 1 1958-63 All

7

421863

HT lead connector 2 1966 All (not T100C), 1967-69 All (not T100R & T100C)

8

100104

Clip screw 1 1959-63 All (not T100A)

8

100104

Clip screw 2 1966 All (not T100C), 1967-69 All (not T100R & T100C)

9

169160

Nut for screw 1 1959-63 All (not T100A)

9

169160

Nut for screw 2 1966 All (not T100C), 1967-69 All (not T100R & T100C)

10

422369

‘D’ washer 2 1959-63 All (not T100A)

10

422369

‘D’ washer 4 1966 All (not T100C), 1967-69 All (not T100R & T100C)

11

54416636

Coil clip 2 1969 All

12

54942078

Lucar connector A 1961-63 T100SS, 1964-69 All

13

54190042

Insulating cover A 1961-63 T100SS, 1964-69 All

14

DS57

Bolt, 1/4x 1/2, dome head 2 1958-63 All (not T100A)

14

82-3809

Bolt, chainguard 1/4 CEI26 x 1-3/4 2 1966-68 All

14

14-0206

Bolt 1/4×1 3/4 UNF 2 1969 All

15

82-5466

Grommet 2 1966-69 All

16

82-5467

Distance piece 4 1966-69 All

17

82-0879

Nut 2 1958-63 All (not T100A)

17

70-3290

Nut, self locking, 1/4 CEI26 2 1966-68 All

17

14-0701

Adjuster locknut 1/4 UNF 2 1969 All

18

NA10

Champion spark plug A 1958 T21

18

N3

Champion spark plug – We sell NGK A 1959 All

18

N4

Champion spark plug (we sell NGK) 2 1960-63 All, 1966-69 All

19

60-0262

Spark plug cap 2 1960-63 All, 1966-69 All

19

60-0297

Plug cover & suppressor A 1958-63 All

20

82-7182

Coil bracket left 1 1967-69 T100R, 1968-69 T100C

21

82-7331

Coil bracket 1 1967-69 T100R, 1968-69 T100C

22

82-2335

Bolt, saddle bracket 5/16 CEI26 x 3/4 2 1967-68 T100R, 1968 T100C

22

14-0114

Bolt 5/16 x 3/4 UNF 2 1969 T100R & T100C

23

S26-3

Spring washer, 5/16 2 1967-69 T100R, 1968-69 T100C

24

S1-51

Standard nut, 5/16 x 26 tpi 2 1967-68 T100R, 1968 T100C

24

14-0302

3/8 UNF nut 2 1969 T100R & T100C

25

82-0879

Nut 4 1967-68 T100R, 1968 T100C

25

14-0301

Nut, 1/4 UNF 4 1969 T100R & T100C

26

70-6388

Coil 2 1967-69 T100R, 1968-69 T100C

27

70-6389

Coil clamp, 1.6″ Triumph type 2 1967-69 T100R, 1968-69 T100C

28

54937976

HT lead complete 2 1966-69 All

29

842183

Coil clip 2 1966 All, 1967-69 T100R

30

27899

Horn 1 1968-69 All

30

70164

Horn 1 1966 All (not 3TA & 5TA)

30

70197

Horn 6H, 6volt 1 1967 All

31

82-4771

Hex bolt 2BA x 1/2 2 1966-69 All (not 3TA & 5TA)

32

82-3799

2BA lock nut 2 1966 All (not 3TA & 5TA)

32

82-3799

2BA lock nut 3 1967-69 All

33

GS299

Washer 2 1966 All (not 3TA & 5TA)

33

GS299

Washer 3 1967-69 All

34

47111A

Rectifier 1 1958-59 All

34

47132

Rectifier 1 1960-63 All

34

49072

Rectifier (alternator) any voltage – Lucas 1 1964-69 All

35

82-3600

Nut 1 1958-63 All

35

156596

Nut 1 1964-69 All

36

97-2237

Heat sink, radial 1 1968-69 All

37

49345

Zener diode +ve earth 1 1968-69 All

38

97-2236

Heat sink bracket 1 1968-69 All

39

14-6102/001

Bolt 1 1968-69 All

40

S26-2

1/4 spring washer 1 1968-69 All

41

14-0113/001

Bolt 1 1968-69 All

42

S26-3

Spring washer, 5/16 1 1968-69 All

43

97-2275

Heat sink plug 1 1968-69 All

44

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 4 1967-68 All

44

14-0103

Set screw, standard head, 1/4 UNF x 3/4 4 1969 All

45

82-2184

Washer 1 1967-69 All

46

60-0552

Horn push 1 1968 T100C

46

60-0553

Horn push 1 1969 T100C

47

54441582

Condenser 1 1966-68 All

48

82-7399

Cable clip 1 1967 All

49

82-6900

Mounting plate 1 1966 All

49

82-7237

Heat sink 1 1967 All

50

49345

Zener diode +ve earth 1 1966-67 All

51

DS57

Bolt, 1/4x 1/2, dome head 2 1966-67 All

52

S25-1

Plain washer 2 1966-67 All

53

82-7182

Coil bracket left 1 1967 T100R & T100C

54

82-7331

Coil bracket 1 1967 T100R & T100C

55

82-2335

Bolt, saddle bracket 5/16 CEI26 x 3/4 2 1967 T100R & T100C

55

82-6122

Bolt 2 1966 T100C

56

70-1612

Shakeproof washer 1/4 6 1966 T100C

56

S26-3

Spring washer, 5/16 2 1967 T100R & T100C

57

82-0879

Nut 6 1966 T100C

57

S1-51

Standard nut, 5/16 x 26 tpi 2 1967 T100R & T100C

58

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 4 1967 T100R

58

37-0932

Bolt 4 1966-67 T100C

59

82-6125

Retainer 2 1966-67 T100C

60

82-6136

Retainer 2 1966-67 T100C

61

45149

HT ignition coil, energy transfer 2 1966-67 T100C

62

54441582

Condenser 2 1966-67 T100C

63

54190108

Lucar terminal 2 1966 T100C, 1967 T100R

64

82-2184

Washer 1 1967 T100R & T100C

64

82-4366

Distance Piece – stop 2 1966 T100C

65

60-0552

Horn push 1 1966-67 T100C

65

70048

Horn 1 1960-63 All (not T100SS), after engine no. H25252 use 70163

65

70148A

Horn 1 1958-59 All

65

70163

Horn 1 1961-65 All (not T100A)

65

70164

Horn 1 1966 3TA & 5TA

66

11104/06/2

Bolt 1 1966-67 T100C

67

82-4366

Distance Piece – stop 1 1966-67 T100C

68

70-1612

Shakeproof washer 1/4 1 1966-67 T100C

69

15104/00/2

Horn 1 1966-67 T100C

70

60-0553

Horn push 1 1966-67 T100C

71

701851

Horn bracket 2 1958-63 All (not T100SS), after engine no. H25252 use 97-1420

71

82-5086

Horn bracket 1 1964 T90 & T100SS

71

82-6632

Horn bracket 1 1965 T100SS, 1965-66 T90, 1966 T100 & T100R

72

142689

Screw 2 1958-63 All (not T100SS), after engine no. H25252 use 82-4771

72

57-1076

Hex screw 2BA x 3/8 2 1964-65 T90 & T100SS

72

97-0426

Bolt, bridge clip support 1 1966 T90, T100 & T100R

73

185051

Clamp washer 2 1958-63 All (not T100SS)

73

S26-1

Spring washer, 3/8 1 1966 T90, T100 & T100R

74

82-3799

2BA lock nut 2 1964-65 T90 & T100SS

74

S1-52

Locking halfnut, 3/8X26 1 1966 T90, T100 & T100R

75

82-6896

Bracket 1 1966 T90, T100 & T100R

76

82-0879

Nut 2 1966 T90 & T100, 1966-68 T100R, 1968 T100C

76

14-0301

Nut, 1/4 UNF 2 1969 T100R & T100C

77

82-6112

Coil bracket 4 1966 T100C

78

97-0992

Horn grill 1 1959-63 All (not T100SS), 1964-66 3TA & 5TA

79

97-0993

Screw / bolt 2 1959-63 All (not T100SS), 1964-66 3TA & 5TA

79

82-4129

Screw 2BA x 1/2 raised countersunk Phillips 2 1966 3TA & 5TA

80

GS299

Washer 2 1959-63 All (not T100SS), 1964-66 3TA & 5TA

81

82-3799

2BA lock nut 2 1959-63 All (not T100SS), 1964-66 3TA & 5TA

82

82-5086

Horn bracket 1 1961-63 T100SS

82

97-1172

Horn bracket 1 1958-63 All (not T100SS), after engine no. H25252 use 97-1420

82

97-1420

Horn bracket 1 1961-66 3TA & 5TA

83

57-1076

Hex screw 2BA x 3/8 2 1961-63 T100SS

83

82-4771

Hex bolt 2BA x 1/2 2 1961-66 3TA & 5TA

84

GS299

Washer 2 1961-63 T100SS, 1961-66 3TA & 5TA

85

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 1 1961-63 T100SS

86

82-3799

2BA lock nut 2 1961-63 T100SS

87

70-1612

Shakeproof washer 1/4 1 1961-63 T100SS

88

82-0879

Nut 1 1961-63 T100SS

89

70-1612

Shakeproof washer 1/4 2 1960-63 All

89

70-2312

Shakeproof washer 2 1958-59 All

90

45112

Ignition coil 1 1960-63 T100A

91

82-4709

Mounting pillar 2 1960-63 T100A

92

82-4708

Plain washer 4 1960-63 T100A

93

DS57

Bolt, 1/4x 1/2, dome head 2 1960-63 T100A

94

70-3668

Case screw 1/4 CEI26 x 1-5/16 fillister Phillips 2 1960-63 T100A

95

82-4813

Screw 3 1960-63 All

96

97-0919

Nut 4BA 3 1960-63 All

97

82-4844

Crinkle washer 3 1961-63 All

98

862566

Grommet 1 1961-63 All

99

54170009

Capacitor A 1968-69 All

100

54483156

Spring A 1968-69 All

101

31071

Cut out button, nacelle 1 1966-67 All (not 3TA & 5TA) – AC Ignition

101

35601

Cut out button 1 1966-67 All (not 3TA & 5TA) – DC Ignition

101

35835

Cut out button 1 1968-69 T100C

102

97-1669

Cup 1 1966 All (not 3TA & 5TA)

102

97-2033

Cup 1 1967 All

102

97-2259

Cup 1 1968-69 T100C

103

97-1670

Clip 2 1966 All (not 3TA & 5TA)

103

97-2034

Clip 2 1967 All, 1968-69 T100C

104

97-0687

Screw  2BA x 7/16 1 1966-67 All (not 3TA & 5TA), 1968-69 T100C

105

97-0745

Nut, 2BA 1 1966-67 All (not 3TA & 5TA), 1968-69 T100C

106

82-5299

Serrated washer 1 1969 T100C

107

47638

Condensor pack 1 1968-69 All

108

54418527

Condenser 2 1968 All

108

54420128

Condenser 6CA, Lucas 2 1969 All

109

54418528

Condenser cover 1 1968-69 All

110

82-8082

Condensor bracket 1 1968-69 All

111

82-4771

Hex bolt 2BA x 1/2 2 1968-69 All

112

21-0683

Bolt 2 1968 All

112

83-0033

Bolt 2 1969 All

113

GS299

Washer 2 1968-69 All

114

82-3799

2BA lock nut 2 1968-69 All

115

54953455

Sub harness A 1968 T100R
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk